"\.,

POR-PRC

PDH-Pro.com

Potable Water System Design

Course Number: CH-02-902
PDH: 6

Approved for: AK, AL, AR, GA, IA, IL, IN, KS, KY, LA, MD,
ME, MI, MN, MO, MS, MT, NC, ND, NE, NH, NJ, NM, NV, OH,
OK, OR, PA, SC, SD, TN, TX, UT, VA, VT, WI, WV, and WY

New Jersey Professional Competency Approval #24GP00025600
North Carolina Approved Sponsor #S-0695

Maryland Approved Provider of Continuing Professional Competency
Indiana Continuing Education Provider #CE21800088

This document is the course text. You may review this material at your leisure
before or after you purchase the course. In order to obtain credit for this course,
complete the following steps:

1) Log in to My Account and purchase the course. If you don’t have an account, go
[...]
Water Program Policy DW-003, Determination of GWUDI of Surface Water”.

3.2.1 Well Construction

a. All wells must be constructed in accordance with the latest edition of 2 CCR 402-2
Rules and Regulations for Water Well Construction, Pump Installation, Cistern
Installation, and Monitoring and Observation Hole/Well Construction.

b. All facilities must be certified as out of the 100 year flood plain or sufficient flood
protection must be provided to protect the facility from a 100 year flood event.

c. If used in the sanitary seal, vents must be covered with 24 mesh, corrosion resistant
screen or a manufactured well cap with a screened vent, as approved by the
Department.

3.2.2 Spring Construction

If the spring is considered groundwater, the following standards apply:

a. All facilities must be certified as out of the 100 year flood plain or sufficient flood
protection must be provided to protect the facility from a 100 year flood event.

b. Springs must not be constructed in an area where either underground or surface
contamination can impact such water source.

c. Springs must be enclosed by reinforced concrete walls and cover, or other durable
and watertight material.

24



964

965
966

967
968

969
970

971
972

973
974

975
976

977
978

979
980

981

982
983

984
985
986
987

State of Colorado

September 1, 2013

Design Criteria for Potable Water Systems

d.

€.

Spring boxes must have an overlapping, lockable, water tight access cover.

Water from springs must be carried by gravity flow directly into storage or the
distribution system. Pumping is allowed only from a sump or other storage.

Spring boxes and storage basins must meet the criteria in Chapter 7 in order to
protect the water from contamination.

Spring Design must include:
i.  Screened drain pipe with exterior valve

ii.  Overflow pipe just below maximum water level elevation protected by 24
mesh screen

iii.  Supply outlet from spring will be located 6 inches above drain outlet and be
protected by 24 mesh screen

iv.  Perforated collection pipe
v.  An earth cover, natural or fill, depth of at least 5 feet

1.  Hypalon or similar water proof fabric may be required as a seepage
barrier

vi. A surface water drainage ditch must be located uphill from the source so as
to intercept surface water runoff and carry it away from the source
vii.  Fencing
1. Fence must be constructed to prevent entry of unauthorized persons
and all but small animals.

2. Fence must be uphill of the drainage ditch and completely surround
the area where the spring emanates from the ground. The fence
must also surround any equipment associated with the development
of the spring source (e.g., spring box, exposed collection pipe).

25



State of Colorado September 1, 2013
Design Criteria for Potable Water Systems

988 CHAPTER 4
989 TREATMENT

990 4.0 GENERAL

991 The design of treatment processes and devices will depend on evaluation of the nature and quality of
992 the particular water to be treated, seasonal variations, the desired quality of the finished water and the
993 planned mode of operation. The design of a water treatment plant must consider the most challenging
994 water quality conditions that may occur during the life of the facility.

995 Design criteria must be presented in the engineering report addressing seasonal variations and

996 verifying that the designer has accounted for negative impacts to process performance.

997 4.1 MICROSCREENING

998 Microscreening is a mechanical treatment process capable of removing suspended matter and organic
999 loading from surface water by straining. It must not be used in lieu of filtration or coagulation.
1000 4.1.1 Design
1001 a. Consideration must be given to the:
1002 i.  Nature of the suspended matter to be removed
1003 ii.  Corrosiveness of the water
1004 iii.  Effect of chemicals used for pre-treatment
1005 iv.  Duplication of units for continuous operation during equipment maintenance
1006 v.  Provision of automated backwashing
1007 vi.  Provision for measuring headloss (or differential pressure)
1008 vii.  Headloss through the screen at peak flow considering a 50% blinded
1009 condition
1010 b. The design must provide:
1011 1. A durable, corrosion-resistant screen
1012 ii.  Provisions to allow for by-pass of the screen
1013 iii.  Protection against back-siphonage when potable water is used for
1014 backwashing
1015 iv.  Proper disposal of backwash waters (See Chapter 9)
1016 4.2 CLARIFICATION
1017 Clarification is generally considered to consist of any process or combination of processes which
1018 reduce the concentration of suspended matter in drinking water prior to filtration. Plants designed to
1019 treat surface water, groundwater under the direct influence of surface water, or for the removal of a
1020 primary drinking water contaminant must have a minimum of two trains for coagulation, flocculation,
1021 and clarification (solids removal). For those systems evaluating alternative filtration technologies,
1022 alternatives to having a minimum of two trains may be considered. In most cases, the Department
1023 evaluates the rated plant capacity based on the overall capacity of the clarification process (i.e., not
1024 individual trains).
1025 Design of the clarification process must:
1026 a. Allow operation of the units either in series or parallel where softening is performed

26



State of Colorado September 1, 2013
Design Criteria for Potable Water Systems

1027 b. Be constructed to allow units to be taken out of service without disrupting operation, and with
1028 drains or pumps sized to allow draining or dewatering

1029 4.2.1 Presedimentation

1030 Presedimentation basins must be designed to reduce raw water turbidity to levels which can
1031 be adequately and effectively treated using selected downstream treatment process(es).

1032 Standard practices must be developed identifying the intended service (e.g., intermittent, full-
1033 time) of the presedimentation basin.

1034 a. Presedimentation basins must have hopper bottoms or be equipped with continuous
1035 mechanical sludge removal systems, and provide arrangements for dewatering.

1036 b. Incoming water must be dispersed across the full width of the line of travel; short-
1037 circuiting must be prevented.

1038 c. Provisions for bypassing presedimentation basins must be included.

1039 d. Detention time, at the maximum rated capacity, must be designed for a minimum of
1040 three hours.

1041 e. Provisions for passive overflow back to the source water must be provided.

1042 4.2.2 Coagulation

1043 For surface water or GWUDI water treatment plants using granular media filtration for

1044 compliance with the CPDWR, the use of a primary coagulant is required at all times. The
1045 minimum design criteria presented below for coagulation apply to conventional and direct
1046 filter pretreatment (coagulation, flocculation, sedimentation).

1047 The engineer must submit the design basis for the velocity gradient (G value) selected,

1048 considering the chemicals to be added and the water temperature and other related water
1049 quality parameters.

1050 a. The mixing equipment must be capable of imparting a minimum velocity gradient
1051 (G) of at least 500 s™'. The design engineer must justify the selected range of

1052 appropriate G values.

1053 b. The devices must be capable of providing adequate mixing for all treatment flow
1054 rates.

1055 c. If flow is split between basins, a means of measuring and modifying the flow to each
1056 train or unit must be provided.

1057 4.2.3 Flocculation

1058 The minimum design criteria presented below for flocculation apply to conventional and
1059 direct filter pretreatment (coagulation, flocculation, sedimentation). For non-conventional
1060 sedimentation and filtration processes (i.e. high-rate clarification and direct filtration) refer to
1061 subsequent sections for process specific minimum design criteria.

1062 a. Inlet and outlet design of the basin must minimize short-circuiting and destruction of
1063 floc. Plug flow through a series of a minimum of three baffled compartments (either
1064 serpentine, over/under flow pattern, or baffled walls) must be provided. The basin
1065 must provide decreasing flocculation mixing energy through each subsequent pass
1066 and the engineer must provide mixing energy calculations with the design. Basins
1067 must be designed so that individual trains may be isolated without disrupting plant
1068 operation. A drain and/or pumps must be provided to handle dewatering and sludge
1069 removal during cleaning operations.

27



1070
1071

1072
1073

1074
1075
1076

1077
1078

1079

1080
1081

1082
1083
1084
1085
1086

1087

1088
1089

1090
1091
1092

1093
1094
1095

1096
1097

1098
1099

1100
1101

1102
1103
1104

1105

1106
1107

1108

1109
1110

1111

State of Colorado September 1, 2013
Design Criteria for Potable Water Systems

b. The minimum theoretic hydraulic detention time for floc formation must be at least
30 minutes.

c.  When mechanical agitation is used, agitators must provide decreasing flocculation
mixing energy through each subsequent baffled pass.

d. The velocity of flocculated water through pipes or conduits leaving the flocculation
process must be neither less than 0.5 nor greater than 1.5 feet per second. Allowances
must be made to minimize turbulence at bends and changes in direction.

e. If flow is split, means of measuring and modifying the flow to each train or treatment
unit must be provided.

4.2.4 Sedimentation

The minimum design criteria presented below for sedimentation apply to conventional filter
pretreatment (coagulation, flocculation, sedimentation).

a. Surface overflow rate must not exceed 0.7 gpm/ft*. A minimum of four hours of
settling time must be provided. Lime-soda softening facilities treating only
groundwater must provide a minimum of two hours of settling time. Reduced
detention time may also be approved when equivalent effective settling is
demonstrated or when the overflow rate is not more than 0.5 gpm/ft’.

b. Inlets must be designed to distribute the water equally and at uniform velocities.

c. The horizontal velocity through a sedimentation basin as determined from the
horizontal cross section must not exceed 0.5 feet per minute.

d. Outlet weirs or submerged orifices must maintain velocities suitable for settling in
the basin and minimize short-circuiting. Outlet weirs and submerged orifices must be
designed as follows:

i.  The rate of flow over the outlet weirs or through the submerged orifices must
not exceed 20,000 gallons per day per foot of the outlet launder or total orifice
circumference.

ii. Submerged orifices must not be located lower than three (3) feet below the
flow surface in the basin.

iii.  The entrance velocity through the submerged orifices must not exceed 0.5 feet
per second.

e. Sedimentation basins must be provided with a means for dewatering.
f.  Flushing lines or hydrants must be provided.

g. Sludge collection systems must be designed for maximum sludge loading and ensure
the collection of sludge from the basin. Provisions for cleaning and flushing the
system piping must be provided.

4.2.5 Solids Contact Unit

Solids contact units for compliance will be approved on a case-by-case basis. A pilot-scale
test must be performed to verify conformance with design parameters.

4.2.6 Tube or Plate Settlers

Settler units consisting of variously shaped tubes or plates installed in multiple layers and at
an angle to the flow may be used for sedimentation, following flocculation.

The following general criteria must be followed:

28



1112
1113
1114

1115
1116

1117
1118

1119
1120
1121

1122
1123

1124
1125

1126
1127
1128
1129
1130
1131

1132

1133
1134
1135
1136
1137

1138
1139
1140
1141
1142
1143
1144
1145
1146
1147
1148
1149

1150
1151
1152

State of Colorado September 1, 2013
Design Criteria for Potable Water Systems

a. Inlet and outlet are designed to maintain velocities suitable for settling in the unit and
to minimize short-circuiting. Plate units must be designed to minimize
maldistribution across the plate rack.

b. Application rate for tubes must maintain a maximum rate of 2.5 gpm/ft> of cross-
sectional area for tube settlers.

c. Application rates for plates must maintain a maximum plate loading rate of 0.7
gpm/ft’, based on the de-rating factor of the projected horizontal plate area.

d. Hose bibs must be provided to facilitate washdown and maintenance.
e. Basins must be provided with a means for dewatering.
f. Inlets and outlets must conform with Sections 4.2.4.b and d.

g. The support system must be able to carry the weight of the modules when the basin is
drained plus any additional weight to support maintenance.

h. A method for periodic cleaning of the tubes or plates must be specified.

4.2.7 High Rate Clarification Processes

High rate clarification processes may be approved upon demonstrating satisfactory
performance under on-site pilot plant conditions or documentation of full scale plant
operation with similar raw water quality conditions as allowed by the Department.
Reductions in detention times and/or increases in weir loading rates must be justified.
Examples of such processes may include dissolved air flotation, ballasted flocculation,
contact flocculation/clarification, and helical upflow, solids contact units.

4.3 FILTRATION

When filtration is required by the CPDWR, at least two units must be provided. Where only two units
are provided, each must be capable of meeting the plant design capacity (normally the projected
maximum daily demand) at the approved filtration rate. Where more than two filter units are
provided, the filters must be capable of meeting the plant design capacity at the approved filtration
rate with one filter removed from service.

When filtration is required by the CPDWR, bypasses around the filtration process are not permissible.

Acceptable filters include the following types:

IS

e o

= @ oo

[

j-

Rapid rate gravity filters (4.3.1)

Rapid rate pressure filters (4.3.2)
Diatomaceous earth (4.3.3)

Slow sand filtration (4.3.4)

Direct filtration (4.3.5)

Deep bed rapid rate gravity filters (4.3.6)
Biologically active filters (4.3.7)
Membrane filtration (4.3.8)

Bag and cartridge filters (4.3.9)

Natural filtration (4.3.10)

The application of any one type of filtration must be supported by water quality data obtained over a
reasonable period of time to characterize the variations in water quality (see Section 1.2.3). If the
supplier of water chooses to perform a pilot treatment study, it may be used to demonstrate the

29



1153
1154

1155
1156
1157
1158
1159

1160
1161
1162

1163

1164
1165
1166
1167
1168
1169
1170

1171
1172
1173
1174
1175
1176

1177
1178
1179
1180
1181
1182

1183

1184
1185
1186
1187
1188
1189
1190

1191
1192

1193

1194
1195

State of Colorado

September 1, 2013

Design Criteria for Potable Water Systems

applicability of the method of filtration proposed. Specific requirements for pilot studies are included

in Appendix C.

For filtration systems proposed on groundwater sources where filtration is not required by the
CPDWR, the following design criteria are considered guidance. The supplier of water can
specifically request that the Department review a proposed filtration system on groundwater for
compliance with the surface water treatment requirements in the event that the source is ever

classified as GWUDI.

Log removal credit for compliance with the surface water treatment rules for all filtration types will
be granted by the Department in accordance with the Safe Drinking Water Program Policy 4

(Reference 6).

4.3.1 Rapid Rate Gravity Filters

4.3.1.1 Pretreatment
The use of rapid rate gravity filters (granular media) must include pretreatment
including primary coagulation which operates continuously. Designs for in-line
or direct filtration facilities must include a pilot study which is acceptable to the